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SPEEDLINE 60mm 'I' Stud Shaft Encasement
@600mm Ctrs, with Siniat GTEC 15mm Fire
Board, Siniat GTEC 19mm Fire CoreBoard,

System Performance Breakdown

Fire Resistance:

BS476 Part 22:1987: 60/60 FromBothSides Minutes (Integrity/Insulation).
See note 3 below

Test Ref & Date or Applied Ref & Report: BRE-P100456-1058 - BRE Report P102396-1012C

Max Height: Refer to Speedline Specification Clause

Thickness: 77 MM. (At Base Track, Excluding Finishes)
Duty Grade: BS 5234: Part 2:1992: Heavy - Annexes A-F
Sound Insulation: 37 Rde, Date Tested or Assessed Against - 12/07/2001

3Note: When exposed fo fire on the landing side, these systems did not satisfy the insulation performance criteria on the framing members. Therefore, when specifying this system, it must be
checked with the relevant approval authority, for the building project that this is acceptable, perhaps on the grounds that there will be no combustible material in close proximity, of the framing
sections within the shaft.

Test

A I R O Certificate

SOUND REDUCTION INDEX
60 mm SHAFTWALL with 1 x 15 mm FIRECHECK

MEASUREMENTS

Sound Reduction Index {R] measurements were conducted at the AIRO Acoustics Laboratery in
accordance with BS EN IS0 140-3:1996 and BS EN IS0 717-1:1887, using a purpose built sound
transmission suite. AIROD is 8 UKAS accredited testing laboratory No. 04B3. The test was
performed on 22 May 2001

DESCRIFTION
‘”'L' :\:L‘L'Irkut‘l‘\ thl‘eﬂ a JUQDD-P(;\E rl:vidde‘)( EEOD ‘;n[ﬂ fhlgh VJE;‘(:ZEPBEFDlurE ind fnmé:ll'iszd ? pﬂPriMLP':r TESTED AT ONE OF THE UKAS
ramewark of Lafarge 52/B hosd track and Lafarge /B base track and end studs, Lafarge

IS60/R tabbed | studs were set at 600 mm centres. The | studs were progressively installed whilst ACCREDITED LABORATORIES
inser 9 mm moisture and fire resistant coreboard into the secured tabs over a bead of Lafarge BELOW

ealant. A deflection head detail of 100 mm wide sections of 19 mm coreboard trapped

srips mm Owens Corning Partition Roll. The | studs wera lined with 1 no layer of 15 mm
Lafarge Firacheck Wallboard fixed with 32 mm Lafarga Drywall Screws at 300 mm cantras BT.C
Wallboard jaints were sealed with Lafargs Readymix Joint Cemant and the perimeter sealed with e
Lafarge Acoustic Sealant. The estimated mass of the partition was 27 kg/m? (H-Ref on Graph)
Tested for and supplied by : Lafarge Plastarboard Ltd
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Rating according to BS EN IS0 717-1:1987 R, (C:Cy) = 33 (-2;-7) dB

This Test Certificate summarises Report No, LI2776/3 dated 12 July 2001
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ACOUSTICAL INVESTIGATION & RESEARCH ORGANISATION LTD

Duxons Turn
Maylands Avenue
Hemel Hempstead
Hertfordshire

HP2 48B

Telephone: (01442} 247146

SPEEDLINE Drywall Systems, Adsetts House, 16 Europa View, Sheffield Business Park, Sheffield, S9 1XH.
Tel: 0114 231 8030.

Email: enquiries@speedlinedrywall.co.uk
(As per the requirements set out in ISO/IEC 17025:2017 regarding test data the results stated have been carried out by voestalpine Metsec plc as part of the contract to supply Speedline Metal
Sections to SIG Plc)




